ALIGN

EP-HELICOPTER

KX017004TA

INSTRUCTION MANUAL

Contents

INTRODUCTION
als

SAFETY NOTES
ZEEESH

EQUIPMENT REQUIRED FOR ASSEMBLY
Bl

SAFETY CHECK BEFORE FLYING
ROAZSBEDESIH

ASSEMBLY SECTION
tH R Y3

EQUIPMENT ILLUSTRATION
2 Sk BE T

BRUSHLESS SPEED CONTROLLER [NSTALLTION SUGGESTION
ESCHRRIFE RS Z i M B

CANOPY ASSEMBLY
RS TR

SERVO SETTING AND ADJUSTMENT
{EIAREE 82 BT B

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PEYRE ER R D TTREGE 2

PITCH AND THROTTLE SETTING
Fhies 1% Eb R HPIaR TE

POWER COLLOCATION REFERENCE
RESHEESER

20~28

RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL
M RIE RS AR

29~31

FLIGHT ADJUSTMENT AND SETTING
RATENME AT BAETE

32~40

PART NAMES AND OPTIONAL PART LIST
B 2578 B S i ool

~REX500GF

Thank you for buying ALIGN products. The T-REX 500 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 500 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and maintenance.

AEMTERALMERERRIES  EEXAE

EANERER BN ASREHFSBENDHRTEEE > DIRRTEE
NEBBNBEDRSINET - TRBRIECH > aBUEEAREE
&Eﬁégggﬁﬁﬁmﬁéx%%%*mﬁﬁﬁéﬁﬁﬁ$ﬁ%§*



1.INTRODUCTION riE ALIGN //

Thank you for buying ALIGN Products. The T-REX 500 Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
forfuture reference, routine maintenance, and tuning. The T-REX 500 is anew product developed by ALIGN.
Itfeatures the best design available on the Micro-Heli market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

REFT RPN ER  RIELBESHHENEA T-REX 500 EF#E - Eﬁﬁﬁi%&l%ﬁa&%ﬁﬁﬁﬂﬁ%zﬁﬁi&ﬁﬁﬁ%mmﬂﬁ%ﬁ

I_ﬁ% AFET2BNRFEARES - (ERER Eﬁ&ﬁ%%ﬁﬁﬁi@ﬂﬂ%}% » T-REX 500 EBHETHER EG - &I
FAROTBEENDRE AR BKRIEEORITEBEE - T-REX 500 BE2IRRELRE -

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 500 are not toys. products and
Technologies to provide superior performance. Improper t in serious injury or even

death. Pleaseread this manual carefully before using
and the safety of others and your environment w

Manufacturer and seller assume no li se of this product.

Intended for use only by adults with experien ters at a legal flying field. After the sale
of this product we cannot maintain any control

T- REX 500 EZEF M Ik GENE R E T AEELE YL EE
B, %"E‘EE?EE Eﬁéz BEEE A - RSE Al FEIR AR
BEYHEAERE BRIEBRREUEFBICROMATE
HERMBAE BANIRTEEQBRIFANERE

Werecomme
first time. Al
T-REX 500re
aresult of ac
replacement.

iIstance of an experienced pilot before attempting to fly our products for the
ay to properly assemble, setup, and fly your model for the first time. The
degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as
ifications are not covered by any warrantee and cannot be returned for repair or

ontact our distributors for free technical consultation and parts at discounted rates when you
experiencep ms during operation or maintenance.
EUERERESRERNEANEECAS  WERESAS  EERASERBLIER  FOUERABRMESRESFENR

E%HEEE;EE"{%EI@{#P@E@%ﬁﬁé‘ii@‘ﬁ BB ERRIFHEZEGR AR a=E0 0 dFRIEGREHRNES - KESH

2.SAFETY NOTES 225 8#A AUGN ///A

&cﬁu@u
)
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEUREG EFSRESCRHREGS  ROTBBULERBEARN  AREETENRGEE  SIPHUREIR - LRBELHOF
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




"L LOCATE AN APPROPRIATE LOCATION & a[Ehiin e A 2

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,

wind, snow or darkness.

EFBROGAS—EMRE - AHNBBECECIIT - BMNEEOBENNEE - SFET
SRS HEERTHBMRIT « MﬁﬁaﬁLEgEA S8 - BEY) - SEER - @R
%%fﬂ%ﬁ%@K CEMATENBEIR - YRMRBE - BUBEGETESEEER

F 1T  BEMTKRMSMEVEZRE X EE -
ETRIE DERAERBEENEZE -

P PREVENT MOISTURE &t gzt

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEASLEDFSEEBOEFTSHEEMN - FTLADEBHBIMNLEMRIKS  BETEE
WMAREA - Eﬁﬁ%mﬁ?\%%ﬁﬂﬂﬁﬁ%ﬁ%i’—?ﬁ@?@i’—?ﬁiﬂaﬁﬁ%lﬁyﬁ TR !

"2 PROPER OPERATION A& @ A4 ES

Please use the replacement of parts on the manual to ensure the safety of instrug
product is for R/C model, so do not use for other purpose.

EPSTUENT  FONARNENKE  EEETHESESPNE
- BEDBRERBERARE  FPDBRAERL  LDBEREZE - EDHN

WERNNG OBTAIN THE ASSISTANCE OF AN

Before tuming on your model and transmitter, ch
on the same frequency. Frequency interference c

flight simulatur.)

Eﬁh%ﬁﬂg i3 7 RS A8 0] 53 3 00 39 5T 5
WECBRMALER %E%—E@ﬁ? 2H
ZEERIFRT
(ENREEERR

WARNING
S

—
=]

Operate this u
I'I'Ia'j\" cause ind

EIRE BN
28 5 & b s

ility. Do not fly under tired condition and improper operation

ﬁhzﬁﬁ’ﬁﬁiﬁ?ﬂiﬁﬁ%ﬁ@ FE o BRES - BHARNETARBRIE B
ZES -

AN ALWAYS BE AWARE OF THE ROTATING BLADES Z&ES8h< 1+

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it

unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

ATV KEEP AWAY FROM HEAT E@ R

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EDRNBTLEL PA MENEIE  BIBSHAIENE  ARERBERIE - OB L
RERNBAMER RS BRE =N -




3.EQUIPMENT REQUIRED FOR ASSEMBLY Ef#a fi# ALIGN I//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY SREZREFEE

Transmitter
(6-channel or more.helicopter system) Receiver(&-channel or more)
A (B e AT R EE G EBLLD)

Suitable Mini Servos:
i AR )y U450 B 23 -

DS510

DS3405

S9257

59650

HS-5245MG “,;.
HS-82MG

Mini Servo x 3pcs
1B EE « 3

Pitch Gauge x 1pc
BREERR « 1

22, 0~ 2600mAh LiPo Battery x 1pc

L2V 65 2100-2600mah L1-Po@EHE « 1

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLYS#®IA

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
5] PiE s 2103 e
A [
4 , .
Hexagon Screw Driver Philips Screw Driver
Oil CA TEIESET +IBIIE T
Ham Bz B 3mm'2 5mmd2mmd ! Smmd Tmm p3.0/ ¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiJaIZEmEEESIR ALIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT S#R{Ta1EREBATROTANMGEES

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7rWhen turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7rBefore operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.

Carefully check main rotor blades and rotor holders. Broken and prem ature failures of parts possibly cause
resulting in a dangerous situation.

77 Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

rPlease use 425~430mm carbon fiberiglass fiber main blades which are rated for 2&
wooden blades.

* HNRTAIELTIEDMERANEEZESETEBMA  LIEFRIIE5EMANEZE -

*ﬁmﬁéﬁﬁﬁﬁﬁﬁﬂéﬂﬁﬁﬁﬁﬁuﬂﬁ%ﬂm SEETEEHRITHIANEE -

*Eﬂﬁﬁﬁﬁ@i@iﬂﬁﬁ* SIS ERAEES - BN EFERE R - E5EMRES (IDLE) JE%HQ

* B EET Eﬂ@ﬁﬁﬁﬂ&l’? R E M AR ﬁﬁﬂ%
TIEﬁEEjEﬁW&F?_J ESAPFNRSE wEEEEMANETE > FE

tﬁﬂ%ﬁﬁﬁﬁﬁﬁﬁﬁﬁmgfl@ﬁm@ﬁ% BB EEERE - i
A O] R FREDE fE -

* RITHEIER S BRI FERAEHEERE - 808 588

f. Do not use

H o 59 B R -
{8 A3 &5 PR B {51 A 23 1% B BN
BIE - 5B 2T £ e 5 T EERY

i - BRETHEATENSHAERERT » BT RS ENREHNRESRENERE
*REMBHERBESERRAER - BREL)ERE ’ : W R 12 ;
*EREMREREBEESTEETFE  ROPDOEIDHA SEE AP i 0) Al

* THESE FNEE O M AZE00RPN 4256 30mmE & i 28

500HT1 S500HT2 500HTS3

13T %1

Mdxd Set Screw x1
Motor Pinion Gear x1pc | 500 1600KV Brushlessmotorx1 | RCH-BL60G Brushless ESCx1| 425 Glass fiber blade x 1
S500HG 500HZ FEIE | SO0 1600 VG S ACK-BLE0G Gl B BRI A e {25RMEDEE «]

When you see the marks as below, please use glue or grease

to ensure flying safety.
EETHREESE  Fice LB 8  LIEREACYREE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.

T43: ly Thread Lock to fix. Grease Green Elue Selifurnished T43 Glue width: 1
’ OlL: ﬁz Grease. AR WOSEW T gmEm

Rﬁ%%% g&?ﬁ gﬂ%@mﬁﬁﬁﬂggﬁ R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: % fﬁlﬂ% a small amount on screws or metal parts and wipe surplus off.
OIL -3amD0 & When disassembling, recommend to heat the metal joint about 15
; npn Seconds.(NOTE: Keep plastic parts away from heat.)

g::: :jtss?:ln:lmg ball links, make sure the "A" character ﬁ%ﬁﬁﬂrﬁ}ﬁfﬁ“ﬁ gﬂ%% %%ﬁiéﬂ%%%ﬂ%,ﬁfﬁgﬁﬁjgggg

he \ :
| SEEBRERIEE  ATERN - ABERER DD | Con | DR )




5.ASSENMBLY SECTION #8783 ALIGN I//

M3 collar screw A i
) ) pply alittle amount of T43 thread
I 5 0 0 H H 3A ] hﬁ%ﬁﬁﬁﬁﬁﬁ Metal main rotor housing , lock when fixing a metal part.
' EREMMEEE 8 S 1% O A AT (R )

[

M3 collar screw
MAEE REER M 3x0 6mm ) x 2

H\'\-,H
Bearing MR74Z2
. MR AL S BEE

Bearing MR74Z2 ¢ 4% T2 .5mm

MR7 A7 2 Bl
{E"_., C%UTI;.'IM fdx 7 x2.5mm gﬁ:ﬂnﬁsmle‘j

— Already assembled DEESS

When tightening linkage balls and by Factory.
screws to plastic parts, please note = e
to tighten them firmly and the best

tightening torque is within 4- 4.5
kgf.cm. Do not over tighten, or the
plastic parts will break off orthe
screws strip. _ . gﬂﬁﬁ
i EEEE S hiEE - EE
e DN e e
%éﬁ@%%ﬁiﬁlﬁ‘é&%ﬁﬁ@@ﬁﬁﬁﬂéﬁﬁﬁ

M3 collar screw

MR B A
I 3x9.6mm

For original manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws arefirmly secured and

applied with some glue.

FREZTOEEEDREERER « R AW
EEHRESEHEELE -

Flybar seesaw holder
THATEIE E

- 500HH3 | | 500HH3A |
r(rSn:E:f%atsarewD:- 1 @ Gm

TS P 7T M 2x5mm) % 4 Linkage ball A(T2.6x4.5)
@ l.I] TEEEAT? Aed 200 4. 759 1Bmm) x 4

M3 Set screw ﬂﬁnmmmp

WAL EARER M 3xdmm) x 2

» Sod oad self tapping screw Flybar rod
sl [ 1 2mim)x 2 EHTRAT
0 o 334 0mm
©
'\—‘____“.
zh ey .

.-"I-’. o ’
- Linkage rod (B]l,.-f’f
EIFE) e

P Linkage ball A(T2.6x4.5)

o . e BREEA (12 x4 )
-~ Bearing MR83ZZ -~ s ar o 4.75x9.18mm )
P “F:EEEE!E%: P . ._ - b Bearing MR632Z
- 03% ¢ Bx3mm - = g @/ w3 4 80 3mm '-EgEEEgﬂlizi'{S
- o = i - ' 3N B2 Smm
< . - .
'm_ﬁ f,f' g gi':g:;’mlad - Already assembled
o ERERH by Factory.
e Cdllar EHESN
Metal flybar control arm o - NS B ARE
i T o ’_,.r" g3 pd. Sxlmm
- L Alrsacy assembled
- e tf"m':?'?tr?:""-
" M3 Set screw 7 S
T43,-""- Hgiﬁ'ﬁ#ﬁi ,r"j'
o i 3xdmm =
: o Flybar control rod
TR W AU BT SF Miang arm
o4 3x74 2Zmm SFHREIERS
Washer
: o
- : Assemble linkage rod (B) ] g 3 ¢4 Bx0.3mm
before assembling fiybar | :
I — :

control set. :

B T T BB T <Oy : Socket button head
Socket screw =2 : self tapping screw
HEN TR i ; YHEESESHES
I ZxSmm Llnkage rod (B) : T3x12mm

Approx. 29mm x 2
EMFEEZSmm x 2




CAUTION
& FE Washout control arm
RE A ES

Socket button head screw

FHAEBER T ERR
M3x10mm

When tightening a linkage ball to a plastic part, Linkage ball B(T2.6x5.5)

: i i i IR (12 6:5. 5
. |please note to use a little CA glue and tighten #t o 475012 27mm

. |firmly, but not over tightened, or they will strip. e .

D | HEE S EE EELETE - ER LR BT S .

P RMREE  MEREROTEE SRS - S e o3% ¢ 4,80 3mm

: S = o Socket screw

For original m?nufactory package, T T
ifthe product is already assembled Washout base M 2xSmm
by Factory, please check again if 51758

Collar

screws are firmly secured and .'_’,_.-* N 8 E

applied with some glue. . ©3% o4.5%1 mm

FEHEECEFERINESHER  ETHFE ]

SR TSR L - by Factome Bearing FMR52ZZ
= FUR527 78R

When tightening a screw to a plastic Bearing 6322 @23 g 0 ¢ ExZ Imm

part, please tighten it firmly, but not 537 7 EEE :'":ﬂ'::' assembled

over tightened, or they will strip. @3% ¢ 6x2.5mm EERR

Already assembled Sockat scrow
by Factory. BB TR
- - I 2w3mm

R B, OB EE AR I SE I 0 3R RER
=]+ MR EIEE SR 5 -

Radius arm
Fadiug iF 1§

- Linkage ball B(M2x3)

Long linkage ball(M2x3) _
B EEHE M2 L
&4 7524 58mm e

| 500HH4A | | 500HZ2 |

Apply alittle amount of T4 3 thread
, lock when fixing a metal part.
BRENEEBTAEAERTIIBHE

' ™
© [ — EE
Socket collar screw 500 Linkager
FEFTEEERRM 2. 5x19mm ) =1 SOERI0 o156
A~ M2.5 Nut
‘D m 12 SIRIRIE

M2.5 Nut
W SIEEAE x 1

O

Socket button head sc
HE AT S EM 3l

O0HZ2A

. - ] Linkage r’ é
Linkage ball BY( ) - =~ rod (Bg) | o
| BUEBIT2.6x5.5) (04 /W’ ) . . r;?(m |
L - [ |
Socket collar screw - :
500HH4 B P AR E AR |
M2 Sx189mm I
|
© [ |
Socket screw |
BT P AR AHM 2250 |
Linkage rod (C)
EARC) |
| 500HH5 | i
[ © ) |
Long linkage ball(M2x3) |
BT EIEE M2 (0 4.75x24 59mm ) x 1 A |
© ([ £ |
Linkage ball B(M2x3) _ |
L DR (¢ 475x9.77Tmm) x 6 Linkage rod (C) :
- A 34mm | 24mm Apprca:. E3mmx 2 |
AR EE3Imm x 2 ;
[
) AR
Main shaft /
ES ]
g4 ¢Ex1 53.3mm
0
o




500HZ2 |

500HZ2A |

e

lock when fixing a m etal part.

' Apply alittle amount of T43 thread
BHEANTERETEEDEETI GHRE

o WL L

500 Linkage rod (A)
SOMEEER (A 1 9613 5mmx 2

O

500 Ball link
L SO0 1778 = 4

Damper rubber-gray 70° is suitable
to general flight for beginners.
WERETE T M AR - BSUMEER
Damper rubber-black 80 is suitable

Linkagerod (A)

Linkage rod (A)
AT (A

Linkagerod (C)
AR

Approx. 24.5mmx 2

AT ANAI24 Smm % 2

to 3D flight for advanced users.
HHEETEOFARIORT - SSESER

Feathering shaft
Feathering shaft sleeve fE
BHEES 0B g BxE3. 2mm
Apply grease
FeH

7

Dan'per rubber

h

R ED 0 (185
S90p 1 1xdmm

JEd
1 2xdmm

assembled

h c:t:_r_l,r. pSx 120 Bmm

Linkage ball D(M 3x3.5)
ImELMEE.5)
p4.75x1 7. 5mm

o on the top
5H [~

rotor holder

Washer
fmEE o
3 g 10xTmm

AUTION Thrust bearing
= % E I HEERE
S 12 xdmm Socket screw
A
Apply grease on thrust bearing. mm
K}E!Hﬁ@ﬁim T
] (ouT) (IN) ,
Smaller ID larger ID M
P PR
Thrust beari Main rotor holder
' 500HH1A | ust bearing 114855 Main rot
- -, 0
o (U_[m | -
500HH2A
Linkage ball D(M3x3.5)
PITEDMEE . B 475 T.5mm ) 1 2 - .
1 Damper rubber-gray 70°
IEERE TR0 (65.9x¢ 1. 1xdmm) x2 A\ TN

©)

©

Thrust bearing [E A 7 AR (M3 Orm) x 2 R S BT e LT - R IR R
IEHEBR = ¢ S 1 204 mim) x 2 Damper rubber-black 80° 5 MEEH T BB AT -
FRRiEE Ro8) (05 9xe 11 Txdmm) x2 For original manufactory package,
if the product is already assembled
O by Factory, please check again if
screws are firmly secured and
Washer applied with some glue
Washer = PP1e gus_ .
Fx g 101 mm) x 2 Spacer ZeHBERUREHER
| ® 0901 208mm) x 2 )L a0 3xe ) )| EsEm(06.1x 105x1 5mmj x2 ) FEGLERg T ARER

Socket screw

©® [wm

AT,

O

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

7




Apply alitle amount of T43 thread
, lock when fixing a metal part.
BRAEANCEEETEERERTIIERE

Can choose to

use or nat use.
Ol S AR -ER

M3 Set screw

(ENs =T % /,,.-%
I 3 4m m T

Metal head stopper
i B O BT R

lybar paddle
T

Flybar rod
T AT
q 3x340mm

| 500HH2A |
¢ D-}

(et screw
S BRI Z 8 mm) x 1

M AEEEMIxdmm) x 2

AT

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
IRHRER 2, OORR e SR B S 0 SR
o] MBREHITEEE BT -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FRESEHFERINREEHER  FRER
HERHETEHELE -

(C?

Approx. 108mm
#10amm

Approx. 108mm
HL08mm

W 0] | @

)

Flybar paddie
T

Make sure hoth sides are equal in length.
AR EEIET -

8




'500HB1A 500HB1B 500HG1

(e ©) ([ ©  [J—
Socket button head self tapping Socket button head screw g%ﬂgﬁ;gﬁgﬁmcm] »

sScrew 2 T BRI 36 4
HTHEMOEE WEST 2. 6x8mm) x 2 HEEPT S xemm ) x

e

Bearing MR688ZZ Socket button head self tapping M2.5 Specialty washer M3 Set screw

GaA7T screw 7 5 = MALE SR 3xdmm) = 4
GaAST g 16x3 2 2.5% al 2595 pEx2 14
MR R o8 mm} x T T S (T 2.6%10mm) x 6 Y SOl 20X eBx2mm) x

k 1@ (e © |

Socket button head screw Washer
FEENEEHRM2I3x10mm) x 8 T 2% GxlBmm) x4

. - @ j

M2 Nut
ME x 4
|\_ MFIE X )
Hex mounting bolt
o Socket button head self
i on head se
L e
Glass fiber main frames (R/L) ﬂ 8% 5 16x5mm BB R EB

o al T SRR A
1.6mm

Bearing block
TEEEEE pecialty

Receiver mount
I 3R E T

Bottom bracket

Tl EHE
Landing skid
B 5
1EDxS0mm
Socket button
L] head screw
w2 @ Bx0.6mm I‘-Eﬂﬁﬁﬁmfﬁﬁ
?‘“ M3 Set screw o
! M3 xdmm L Soclket button
e - = head screw
P T &) M2.5 Specialty BRPS7 VAR
R - < washer _
e, M2. 545 AT ) Socket button head self

@25 xabx2mm .
, tapping screw
Skid pipe end cap hat FEENTEE R

Skid pipe T2Ex10mm

HEmEFEEE Py
Gox 6. 9x23Tmm
h Recommend sandingthe marked position with a waterproof abrasive paper(#800-1000) as
below illustration to avoidthe wires of electric partsto be cut.
ERETERRETE  IEBFE00-1000KWETE  IMEESFRETEHIE -
C{&UTIGNJ Waterproof abrasive paper
* = 2K B,

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
IR, DR SR RN T SEE 0 SRR A
o] MARNHOTES SR -

For original manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.

FERESLEEEENEEHER  EXEHE
mEERESEE DB -

Apply alittle amount of T43 thread
lock when fixing a metal part.
GHEWEEETAERERTIBEE




Put the main shaft through the two bearings and
top (glass surface); please keep the smooth movements

Main frame assembly point: ____—— Main shaft
check if the movements (up/down) are smooth. The @
q D
on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the a
¢ »

First do not fully tighten the screws of main frames. =4
bottom bracket mustbe firmly touched the level table
power and flight performance.

Press two main frames equally.
PR R T

ﬁ%@ﬁ%fi%: — _ a
Ittt AT EHR  MATHEZ _FRagR R
LR S feie g Dl et b Glass surface — zaEm
BHTH
a0, a0
\ =\ |
Servo installation (DS3405/59257/5S9650) w PR T T S
AEEFERIBDS3405/59257/59650) ’Inckwhenfixingametnlpart.
& WAL B R A EBART R
500HB1B | 500HZ3 | o

©  (um | ®©@ (= (o) | ©

Socket button head self tapping Linkage ball A(M2x3.5)
SCrew ETEA M2 50 ¢4 75xB.18mm) x 3 Washer

T TR AR (T 2.6x8Bmm ) x 2 O:[h T 2 B o5 8x0. Bmm) x 12
(pamrasaassses Linkage ball C(M2x4)

WD M2 (6 4 75x13mm) x 3

Socket button head self tapping
screw (prossazay

HHENOTEENHEHT2 60 4mm)x 2

ervo
123 e =&

SCre

applied with some glue.
FREESTHEEENREHER « EEEWE

ghtening a screw to a plastic
se tighten it firmly, but not
ed, or they will strip.

iEFE AR LS - EE R R
JEIEEHERST -

anufactory package,
already assembled
ease check again if
efirmly secured and

L ) Socket button head self tappin HERHETEHELE -
sSCrew Bmm
g HHEBEASEEMEET2.63 0mm)
). :: Socket button head self
. - . t iNng screw
Nut inkage ball A(M2 ' o = 4—@%5@&%&@%
-t B (M2x3.5) [3—P<—————  T260mm
FoxE. 18mm

mEEN (M2x3 .50

Socket button head self #4.75%8 . 18mm

Linkage ball A(M2x3. 5)

tapping screw
HEFERTEE R 16~16.5mm
T2.6x14mm
o
: g F - ¢
Canop P/ e - A In order to keep proper travel
BRE : y range and reaction speed for
2B i R : 2 g

Socket button head s¢

) ki gy
tapping screw

ax e T=22mm

the swashplate, recommend
installingthe linkage ball at
theillustration location on

sarvo horn.
RITSFHREITOENTERER
;FE@HEEE'E TREETERSE

]|

1=

b

EiEE
.-J'x&

l

FHEENTEERTER |
T2 ExBmm

Socket button head sdlf
tapping screw

FEENTEERRR
T2 ExBmm J’

Battery mount @
BitEEE

TR (ME2e3 .5
4. 79x8.18mm

Socket button head self
tapping screw

FHEENEERT
T2.Ex10mm

10

Linkage ball A(M2x3.5)




Servo installation (HS-82MG)

fAifgZEREHS-32MG)

0 2.6x g2 8x0.6mm

Attache
1)

Socket button head
self tapping screw
FEEHRBE RS

T2.6x10mm

H EEA T RE R

Attach

B B
T2Ex10mm
Attache
%

'nkage ball A(M2x3.5)

> Socket button head
self tapping screw

4. 75x8.18mm
Attache
% it
Mut
wnE
Attach
it I

MZxd.5)
Sx8.18mm

Linkage ball A(M2x3.5)

WA M2x3. 50

/-hf
Washer
|
g 2.6x g 5.8x0 6mm
Attache
L

/"\r

82MG Servo horn

H2MGIE] 9 S
Attache
% it

%, T

rAttache
™~
XK.
L

rvo space

Plastic servo nut
iC] iR 3% 0B AR E

“C Attached
% Bt

Plastic servo nut
o] JE 3% B0 ER 4R ;
Attached

Servo installation (HS-524

AR SRLERIBHS-5245MG)




. 500HT1 |

Bearing 68422
BAAT TR [ g dw g Dxdmm) x 2

/

M2.5 Spe

washer
M2 . BYFTE
@2.axgpbx2

lock when fixing a metal part.

500HT1 A l ,.ﬁpply alittle amount of T43 thread

BHENE BT ACAEETIBHE

(" "
© [ [ — (oo
i CAUTION
Socket screw Socket button head self tapping x =
[EEE P17 ERAR(M3x10rmm) x 2 screw When tightening a screw to a plastic
Pt FHBRATRERNERM(T2.6x10mm)x8 part, please tighten it firmly, but not
. @ Fa— over tightened, or they will strip.
- A=) AR P S B L I R R R R
M3 Nut o=r o] RN IHI T EEEHRS -
M3 ERRIS x 2 M2.5 Specialty washer For original manufactory package,
Mo SR ERFE Al e2.5xebx2mm) x 8 ifthe product is already assembled

by Factory, please check again if
screws arefirmly secured and

applied with some glue.
FRESEFEENREHER  ETEHE
moFEmESHRELE -

. Socket butta
| EE RS

Gixc1 Omm

tapping screw

Bearing 68422
6847 78R

EEEEE H)

o 4 o S mm \@
: : Tail boom mount (Right)

Metal tail drive gear assembly
R EEEWH

M3 Nut
HANSEETRNE

Tail boom mount (Left)
B EIE FE 1)

_~" Plastic hexagonal bolt
- nERE
- g 1.9x%35 4mm

Soclket screw

EEMERR
M3 10mm

12




lock when fixing a metal part.

' Apply alttle amount of T4 3 thread
BHENE TR ACAERTIIEHE

' 500HH4
o | 500HZ2 |

M3 Set screw
L MAEHE M 3 3mm) x 2

2 . L

500HB1B l 500 Linkage rod (D)

SOGEF D ¢ 1 963 T mm x 3

L

o mmmm (G
M2.5 Set screw [ S00HZ2A ‘ .;’ﬁ;-';f!

M2 S EEERERM2 51 2mim ) x 2

500HB2 | (@lemml S

. Ball link
EFE B

17

-

Linka d(D
Hex socket self tapping serew iiEIE'(D)ge rod (D)

[EMEENESTIEmm) « 4

@

Washer A Lock collar -

BE R EE O g1 0o g 1 30 8mm Yy x 1 L RETE
¢ B o1 dxBmm

Antirotation bracket
+FREE AR

© | Linkage rod (D)
3tmm [ 2Z1mm
Socket collar screw Ae&gﬁiﬁmﬂg ° ng bolt

HEM TSR EESEM2.519mm ) = 1

© ] \a

M2.5 Nut
M2 SO EETRIE x 1
e A

M3 Set scre

M2, :
M2 SICER R
M2 5x12m

Main drive gear sg
= e i

Socket screw
HER EIEmNS
M2 Sx19mm

Main drive gear
. A TeEfe
Autorotation tail drive gear 1627

EREEEE
1457
One-way bearing
BA [ B
a1 0% 1 4% 2mm

Already assembled by factory,

please note to check again.
BT - R ETT A -

&camgu

. | When tightening a screw to a plastic
. | part, please tighten it firmly, but not
. | owver tightened, or they will strip.

|t R S R R Washer
V| MERENHOTEE TR - 5 R O

; g 10% ¢ 13x0 8mm
: | Fer eriginal manufactory package,

. |ifthe product is already assembled
‘| by Factory, please check again if

. | serews are firmly secured and

! |applied with some glue. Uiy ™ .

BB EEOENEE EER  ARAR Main gear case :
| CEESEAES R LR - :

Hex socket self tapping screw
[MEE T EE B

Apply grease
e s

One-way bearing shaft

B i E
@ rx @10 12 6x27 25mm

13



lock when fixin g a metal part.

, Apply alittle amount of T43 thread
FHRANCERTACHERTIIGHRE

Linkagerods A/B/C/D sizing and quantity reference chart

A%

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

ERHER N B FE R LR - A R R
] » 38 SR H OS] E TR ER A -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FREFIEMEEIIREHER  EEEFE
moRMESHRELE -

ABIC/DEBR TENEHER
N 500 Linkage rod (A) I T
SIS (A) ¢ 1.96x135mm x2 N—
500 Linkage rod (D)
500 Linkage rod (B) AOGEE D) $1.95:53 T mm x 3
M SO0EIE () ¢ 1.963%10mm x 2
@““ ] Ball link
P ERE X 14
i 1.

500 Linkage rod (C)
SO0 (D) ¢ 1 96:3dmm x 2

500 Ball link
B005E 4778 x 4

Al

| =

Qo0
In order to keep pr
rangeandreactio
the swashplate, r
installingthe link at
the illustration lo n
servo horn.
2 3+ T RREET E 5Dy EE
é@ﬂﬁﬁﬁﬁﬁgiﬁﬁﬁ '

<S5

% e
A
C
()

14




500HT3C |
! ﬂhﬂm | frz_'_.'ax 5. Bx0 Emm

Socket button head self tapping
screw
FHEBEATEES BWmART2.6x10mm)x2

© |

Washer

Folp26xed8x06mm)x 2
s -

Rudder servo mount
FEfGINE 3EE FEE

- 500HT3 |

Tail control guide
RSP I BT B

Glass fiber rudder servo bracket
flog S ]

- Socket button head self
ffhl  tapping screw

FHEEMNTEERT
T2.8x10mm

After assemblingthetail boom,
please check if it is firmly tighten.

K \NEEREREELE

|| &C%UT%)H

N - .. ] JiDe T Aim the opening of tail boom at the
NS N RN - CONVeX G case and insert.
@ NG = B e (EREEOE - I -
"?"":'3! T (S s Please i pening
: i : ail boa CONnvex.
~alfy) =N

Tail boom

EE
1 5% ¢16x461Tmm

AT

Drive belt illustration =& &) & EEACE T

1. Checkto rotate the belt 90
degrees when assembling.

2. Belt tension: Recommend to
lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.

| . RIS TR EES ™

2. RHRE S REERERET
SRR - BB
|EROVIsENT S -

lock when fixing a metal part.

, Apply alittle amount of T43 thread
BHENEEETAEAERTI BHRE

&C%UTQNI

When tightening a screw to a plastic
part, please tighten it firmly, but not

over tightened, or they will strip.
IR S BB T SRR - EE IR TR R
o] &SR D EE SR -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.

FEZSTOEDEINREERER  #ERFE
EEHHRESESE LB -

15



500HT2A

500HT2DA

: © M 1 ( © (ﬂm“
Socket screw Socket button head screw
ETEAT A M2 ox1l0m x 3 e EEETTESEM25x20mm) x 2
M2.5 Nut M2.5 Nut
M2 SISRATRIE x 3 M2 SIDREEE x 2

Bearing 68427 Washer
GAAT TR (g 4w ¢ 9xdmm ) x 2 T 26 ¢ 5.8:0 Brm) x 2
L "

.y

Tail case (L)
[ BE R T )

Socket button head screw

HBEEA TR

M 2.5x20mm

lock when fixing a metal part.

2

Apply alittle amount of T43 thread
BHENSERTEEAEETI BER

&C%UT%H

When tightening a screw to a plastic
part, please tighten it firmly, but not

over tightened, or they will strip.

PR BB ST B - R R

o] » RSN D TEE SR 5 -

.

Washer
o
f2.6x ¢ 08x0.6mm

For original manufactory package,
ifthe product is already assembled

by Factory, please check again if
screws are firmly secured and
applied with some glue.

FHETEHEENEEHER  ETHEE

moRMESRE LB -

' 500HT2B |

- ©
Socket screw
BT P B (M2xE

©

Washer
T 2x ebx06mm)

IEHERE o I 0823 5mm) x 2

@

Bearing MRS52Z
MRGES 78RS 6 5% e 9x3mm ) x 2

ddxdmmlx 2

HATEHER 2% ¢3x3mm) x 2

© (Dw

Linkage ball A(T2.6x3.5)
TEEAT? Axd 500 ¢4 T5xB.18mm) x 1

Bearing MR106Z2
MRLOA? J8E o Bx ¢ 10x3mm ) x 2

© [

Slide shaft
FEEEEx]

O

Collar

ERRHBEE S
B 7 4x2mm) x 1

Socket screw

HEMRERS
M25<10mm

&C%UT; N

Tail case (R)
FEE MR (1)

e 847 7Rl

M2.5 Nut
M2 S ERERIE

Bearing 68422

¢dx ¢dxdmm

Metal tail rotor shaft assembly
iR FENE W EE

i CAUTION
= B
r=

After assembling, please
heck to avoid the drive
ed or scrapedto reduce

o risk.
=R S ENE L

Washer
;o
g2x eEx0.Gmm

Apply grease on thust bearing
IR RS

i

(I
Smaller ID larger ID
R & ‘ﬂq":'ti

Thrust bearing || fifs s

h=

—

Tail rotor hclé

RemeE

Bearing holder
FE WL HHER R

Bearing VIR95ZZ
MROa7 T RS
5% ¢ 9x3mm

Tail rotor hub
P2 E N T AV
¢ 1039 Bmm

Bearing MR106ZZ
MRLOGLSBR S
B ¢ 10x3mm

.
g Collar
P RIE S s
& Bx e 7. dx2mm
Bearing MR106Z2Z
MR 10677 Bl
i B o 10x3mm
Ttypearm
FETHY 4% S
Slide shaft
EiaE Linkage ball A(T2.6x3.5)

dx 7x15.2mm

mEAT2.623.0)
4. 75x8.18mm

Socket screw

HEMAERS
M 26 mm

Thrust bearing
L B
g 3% ¢ Bx3.Smm

Tail rotor holder
[E=fing gtau

|
. CollarB
i

FEiE {FiER =8
2% @ IX3IMm

Control link
B HIE 7

Collar A

EiF P EA
g2 g Fxdmm

Collar screw

BHEE
M 2xEmm

16




' 500HT2B |

Tail blade

[: _I_ FEiEH
Socket collar screw M3 Nut
BEEPI R ERM(MIxIEmm) x2 MADEAIRIE x 2
M4 Set screw
WA L3R R (Md xS mim) 1
Socket collar screw
HEREBRERR
[ 600NT2C 1 A\ CAUTION e
[ CM Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw. Nut
Linkage ball A(T2.6x3.5) P2 A T S 4 R [V I L ¢ ST SRR L - P
FRTEA T2 A3 51 ( ¢ 4 TExE.1Bmm) x 1 M3

Socket collar screw
PEE AT E BRES MM I Smm ) x 1

© |

Washer
Folpded Bx0.3mm)x 2
o3 3 ,-/

AT

When tightening
CA glue and tig
EREESE A SRR 5
OJREEEIES -

Apply alittle amount of T43 thread
lock when fixing a metal part.
ERENTERTAEREEL BEE

AC%UT glﬂl

When tightening a screw to a plastic
part, please tighten it firmly, but not

over tightened, or they will strip.
ERFR RN BB LT B - BB SRR
o] - &R DEEE SRS -

For original manufactory package,
ifthe product is already assembled
by Factory, please check again if
screws are firmly secured and

appliedwith some glue.
FRETHERENSEEHER  ETHE
HERhESERLE -

Already assembled by factory,

please note to check again.
B %2 FERLETTHEE -

Tail pitch assembly
FEIE L7 lE

M4 Set screw
hil o
M4 x3mm

sembled by factory,
ote to check again.

f%: Sk - B BT g - \\Q
Tail rotor control arm
FEREM 1 H

—

W_asher

=)
3% 4 Bx0.3mm

Socket collar screw

EERERE RS
M3x1amm

Use a little
= ey will strip.
bH 1T - fOiREAED

Tail pitch assembly
FEIIE W

17




= ERER

w2 Bx o 8x0

Socket button hea
tapping screw

HEEN S EE R
T2Ex12mm

Tail boom brace

500HT2DA|

" ©  (jummm

Socket button head self tapping

screw
HFHEATEERNERT2.6x12mm ) x4

© (o

Socket button head self tapping
screw
FHEEBEATEERHRT2.6x10mm)x2

©

Washer
Fo (26 5 8x06mm) x 6

Apply a little amount of T43 thread
, lock when fixing a metal part.
WHE R AR IR R

&C%UT(I%?N

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

PRI BRI I - AR
o] MRRAHIT EE g F -

For original manufactory package,
if the product is already assembled
by Fact ory, please check again if
screws are firmly secured and

applied with some glue.
FEESEEEEIIREEHER  ETHEE

i W ES R LR -

[=§
(=]

@2 Bx o 5.8x0 6m

Stabilizer mount (Lower)
HAEMBEEREE T

M2.6 Washer
] M2 EFD
e 0 28x% 0 5.8x0.6mm

-

Socket button head self
tapping screw
IR

Glass fiber horizontal stabilizer
i TH

Stabilizer mount ')‘
(Upper) s
HEMETERE( L) -

T2.6x10mm

Before assembling, please wrap thetail boom
with a scotch tape (Thickness 0.03—-0.05mm)

to avoid the mount slipping
g%%-ﬁiﬁ’ EEBEYO.G-1.EmEEERE - IWNLETE

18



Apply alittle amount of T43 thread When the thickness of mainbladeis 10mm, the main
lock when fixing a metal part.

o i blade spacers are not required.
RN RRRHAEEARTL WA When the thickness of mainblade is 9mm, the main
blade spacers are required.
AT ERREER T10mE - R RS AT RER -
= ERREER TmF - EEAERERN -
When tightening a screw to a plastic
part, please tighten it firmly, but not Soﬂkﬁ collar screw T l
over tightened, or they will strip. %%zﬂuuﬁlﬂﬁﬂﬁ _ [
R 7, OB AR I R R mm 39
ol » MR RN S EEE SR -
For original manufactory package, 45%5 Blade E E \
if the product is already assembled A25ENE W = g

by Factory, please check again if
screws are firmly secured and
applied with some glue.

FREdLEBmEENREHER  ETEE
e WA ESEHE LF -

500HH1A |

Main blade spacer - Main rotor holder

ENE WS = TiF N
3% e15x0.5mm

425 Glass fiber blade
A2 576 $ =E TiE S

Ol m— i 3 N
; MIMHEEIRIE : ]
Socket collar screw M3 Nut o e
B P R ER A (M3x20mm) x 2 MARHEEIRIE x 2 TN =—p2

O

Main blade spacer
EREWEE e3xa15x05mm) x4

Socket screw,

E TR
I 3x10mm

For motor fixing |

E EEE IR
4‘#

M3 Washer ‘/

Sticker v
T 9 B HIFT
d3% G Ll

| 500HZ5 |
L]

M4 Set screw
v EE AR (W sdmimy) x

o
AT
LA
Motor pinio
FEIEeEE 13T

M4 Seat sc

MALE HI R
i 4 =dmm

After assemblingthe motor pinion gear and main drive gear, the horizontal \
distance must bewithin 1mm and keep the gear mesh at a proper distance.
mErgEH-agBEIESTRM- AT BB TRTMSRSTEE EE -

When fixing the screw of pinion gear, please aim at :
the fixing point on motor shaft. g T X
HlesE EF AR RIT - SFEFERTIEEIER - !

19



IS
A

i

il
n
HED
HiE

% RS

g

6.EQUIPMENT ILLUSTRATION

Hooké&Loop

fastonin
BEth FE PR

Battory
sith

Battery tape fixing hole
RN EES

orvol The othar side)
i 25 (= — {8l

Main drive gear sot

el

Gyro

PotRE Tail serve

[EfE it 38

aceiver(2)

38 20

Tail rudder control rod

Approx. 425mm x 1
B ZHER 425m x 1

Landing skid nut
iz

405 mm

Aol

396 mim

HITEC - FUTABA 6CH receiver \
HITEC .FUTABA 6CHEENZEEEIRTEE

Aileron

O/ a8

JR 7CH receiver wiring

R ICHERWZERIETSE

ZH1
Elevater

g oLk

CH2

Throttle
Py
CH3

Rudder

73 e
CH4

Pitch
IRee

_ Gyro _
ot a8
(CH3)

Gain channel wire

BEAERIE

Thrattle

iHFY

ZH1

Aileron - p— e

el _Hﬁﬁ. _ e ] Ct13

CHZ2 _— CH4

Elovat CHS
evator - A — AU 1

Al | FHEAE uﬂ%n T m— AUIX 2

CH3 7 channel

recaivear
Rudlder Gyro CEIFE SR

TIE
H4

524
(CHT)
Gan channel war
BERERDE

6-Channel Receiver is adequate for the requirements of TREX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH&) and Gyro(CH5) contrals.

AENERD T A8 R0 IR | REGER EFBAEB Tk » IF TP - BEIfe - Frige -
Bl M EEREEN - oL e B RS R S RIREDPEIR & (CHD) BiReR (CHE) -

7-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

T ENFAVE N 28 e S0 11 -REEFNE SMBSE BT K » IR 7 MPT - HElE - I -
Bl MEEAEEN TN LIZTfE B G E 5 BN SRR UPE RS (AUX 2) BRURER (AUX 1) -




7.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION ESCHmlEAESEZE2E LE ALIGIN I//

Hook and Loop Tape(hooked) Installation Method (1) ZF& 550 (1)

BEfiT o L Use attached Hoop and Loop Tape, tape the
Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery
to fix the battery in order to prevent any slip.

o BB, A HERES SUuka e

| ! x J
= T Hook and Loop Tape(fuzzy)

[RE 76 (2%
H o o
© N Use Adhesive foam or Hoop & Loop tape to fix.
D&@ LR SE B IS EE -
—
==

NOTE: When installing the speed controller,
please keep a distance at least 5cm from the

%mllm location (1) receiver to avoid any interference.
%Egﬁg*\:ﬂ#sﬁsﬁ}ﬂﬂ&Eﬁﬁ%ﬂwcrrﬂ;{tﬁﬂﬁﬁﬂ i i

g a

od (2) L&)

(=200 = oY ) eed controller,
Wi nestiE ), %A st 5¢cm from the
R avoid an rference

IIff ||:|.”
EERENREEED5eml  §IEE

Hook and Loop fastening tape
FEITIG

Y

ﬁ’i’(._i

ESCH &L

8.CANOPY ASSEMBLY sm=z AUGN I//

|

500H
Fiberglass Canopy 500 HC1
HEEER .
Canopy nut
BEIETEx2

When assembling the canopy to the unit, please -

completely wedge into the groove of the bottom plate.
HESEEREER SR+ TEEREER -

21




9.SERVO SETTING AND ADJUSTMENT ks e AUIGN I//

To set this optionis to turn on the transmitter and connectto the helicopter power. Note: For the safety, please do not connect ESC
tothe brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.
Eg%%%;%%%%%%ﬁ EFTEFWESREICETRIF- IR RIZETER » REFREAAZ2GER FREEHER [EN=IFREL - LIEAE
b HTH = .\R .

IR Transmil:terfServn Flease note to set the subtrim newutral for the first trial flight. ¥ the helicopter wags, please trim
linkage rod (D).

JREIEZZ 1 EE IR R (R " | THim both rods (D) simultaneously to adjust for forward/backward tilt. Tim rod (D) separately for

right/left tilt.
SHRRTAS - TEEPRMPR TR - SRRNITH - WENBTERE - BREEREOD
A8 S TR (00 55 K ¢ Ao ks T ) AR S g -

Pitch:CH&|. Ailleron:CH2 -
PREE-CHE | EUSE - CH2

.............

Positions of CHZ - CHE are exchangeable, After assembling
as photo (MNote:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward If one swashplate
Elevator.CH3 servo (or two servos) moves downward, adjust reverse switch
FH R - CHA (REV) on the transmitter to make it moves upward. if three servo
move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
_ SWASH CH2 and CH3.
Aileron:CH2 : Pitch:CH6 | : CHz - CHET] DIRACEE - (R S U S B SR EI P 1207
RIBE:CHZ  |4REB:CHE - 31 | TS 3 RS+ FEHPHEIE (Piton) i CiE - B+ FROIRES EXME
WP AL VY : fF MEIT - ISRRETEY AR RO (EREE L - BUIEE
. Z=E|IFE ST - AEEEEES tWASH CHE(TIER .
E@ + ol B R B AR R 0T - [EIt%eE

o

FUTABAMHITEC Transmitter/Servo
FUTABA/HITECEE =23 Hi1ME (SRR 25 Bil{F:

TN ~. _2."' . eable, After assembling
— anesaassaa e : der CCPIVI 120 degrees
%ﬂﬂghﬂ:ﬁ %Iﬂth Y - : t; d If one swashplate
- oAbl ' ; T CAi NO S8 adjust reverse switch
i transmitte es upward. If three servo
d, adjust the tra value (+-) of SWASH CH6 on
to make them move upward. When the actions
evator are opposite, adjust travel values of
HZ.
BRI - R SR GEE B RAR TR 120%
L WP RS (Pl i C# - B EREEREETHETAE
- AREETEN R REV) fFE RS L - BHEER
; 38 SWASH (HE {TIZRATIE S - {BEEE
HATEENFIRLT - CIEEE SWasH CHL - CHZ

Aileron: CH1 | ;| Pitch: CH& ;
B8 -CHL JERREICHE

10.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING RRERERIUSHERE  ALICN I//

Recommend to ch lype off Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on
the transmitter an y gain setling is about 70%, and after transmitter setting, connect to the helicopter power
for working on tai | seti en connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then wait for 3 se make tai orn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in

the middle of the of tai or shaft for standard neutral setting.
RS ERE - B : Vo BRSIENEEERTEREREESSN  THBHE T NREERMEREBSUERTET - BEFRN /0% 74 -
SRS E So AR B T BOETERUERE - IS ERELEFRERGSTREDERNEFNUBHRE S REETREdlEREAER
ies®1 Ry 90U+ Ele ELEEREEHITENDPEIUE IREEEDPIUEHRETE -
| TAIL NEUTRAL S GEPIIEETE | HEAD LOCK DIRECTION SETTING OF GYRO &1 82F D0 i E |
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not in the middle counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
REBEHETEE0NEEE PIIcHETIELEEEEUE - 55 PilchiEdl@xER the gyro to"REVERSE".
FRAEEEMNEFORERELE - REEREORE T ERNREEED  E6 RS IERE
EIE » ROFSEBEREEL BERD HREL -
Middle tail
pitch assembly. Tail servo horn
B itchiEfmEE D EREES

T

=1

' Trim direction for
= Tall moving direction tail servo horn.
EREROE EEREIEERD

Tail case set -
EemiE

22



11.PITCH AND THROTTLE SETTING =ir32Rze580PIaeE ALIGN I//

GENERAL FLIGHT —fRiTHED

M2 = GENERAL FLIGHT
SER— _ - — R TR I
) - - AR — s _— e=
: Throdlle Piteh
i ] 1 Y —
ﬂﬂﬁ:é | e e
i 1007%High s pead _
E—‘t—‘ ‘ 3 i +12
“‘\, ]
-~ 85%
e ﬁ% | -‘E@]: - 4
ZAN e = i 70%~ 7 5*%Havering .
Stick position at high/T hrattiel00%/Pitch +12 3 70%- TRYISAR PO+ B
FREE RSP0 PItche 1 .
2 A40%
e _ 0% Low specd -
fﬁwrﬁ-d ' @_ 1 R -2~0

| A,
- ﬁfﬁyl . 00
o
I |.'! 1 B85l

E@73"3”‘ 70~ 75%
Y EERTe
,hf“l,x;‘/ Ej . _,m;d -

Stick position at Huvenngﬂ'hrcﬂle ? e —T5%/ Pitch+5~+8
PR RR PSSO TR S it cheoe -6

nded to use a lower pitch
higher RFM'\Head speed.
{ter power.

B EERERDEM
Lch + G EES SN EFI DWEE -

Stick position at low/Throttle 0%/Piteh-2~0
FIRE S HFE /P eh-2-0

3D FLIGHT 3D%5# i T4t | IDLE 1:SPORT FLIGHT |

Throttle Piteh
H1E i en
5 100% +12
= 4 T9%
3 TO% + 8=~ +f
2 Ta%
1 B0 NI
80%
75% -
T0% 5
| | |
1 2 3 4 5
Throttle CurvelSimple Aerobatic Flight)
? LR TRTUAR
o | IDLE 2:3D FLIGHT |
Stick nmSItlor] t Throttle Pitch
EREEE H_":‘?E“ iEE iRia
100% High :
|G +14
=" 3 Hd};g?i?:.;:]?dle o
100% Low ;
1 O04E; 12

B85-90%
Stick pasition at low/Throttle 100%/Pitch-12

EREEELBFELUIRPich-12

1.Pitch range: Approx. 29{-14.5 )degrees, E
2.1f the pitch is set too high, it will result in shorter fight duration i

&uu‘rmu and poor motor perfarmance,
; a.Zetting the throttle to provide a higher speed is preferable to . -
increasing the pitch too high. | |

CEEE R &@?jrjﬁf.ll+ 4.51 = i 2 3 4 5
JBFREDT: YR LB AT EE - Throttle Curve(3D Flight)
ERESLEEEEYRENT  BRRIEAXNAE - HE TR T A

23



12.POWER COLLOCATION REFERENCE REZDBESER AULIGN I//

Motor Pinion Gear Li-Po Main Rotor Blade Pitch C:::?:ih) Throttie Curve RPM approx.
SEiE B3 184 RS T e & e ] TP A HE
Hover =5 +5° 11.5 0/50/70/85/100% 2110
127 +12° 32.6 2350
Suitable for elementary/ Idle 1 +5° 104 80/70/100% 1970
intermediate hovering, | 65 22.2V F"T:)Es glla:s ;
general 3D flight. (2100mAh) ;zﬁﬁifﬁfmf -5 14.0 2220
%%%Jﬁ%ﬂﬁ—ﬁﬂfﬂﬂ N 0 11.7 85%Middle 2450
Idle 2 0 16.0 100/100/100/100/100% 2600
+12° 326 2350
Hover =5 +5° 12.0 0/50/70/85/100% 2180
+12° 37.0 2450
13T Idle 1 +5° 12.0 80/70/100% 2030
Suitable for 6S 22.2V Ff:fs g:azs 5° 15.0 2290
Advanced 3D flight. |(2500mAh) ;ﬂ%ﬁgﬁf - :
SEIRITER o 0 14.7 85%Middledn 2580
Idle 2 0 18.0 100/100/100/100/100% A 2750
+12° 37.0 2450
Hover =15 +5° 13.6 2360
+12° 37.6 2290
Idle 1 1900
55 18.5v | 425 Glass
14T (2700mAn) | Fiber Blades 2170
A7 R e B 2380
Idle 2 2570
2290
0/60/80/90/100% 2360
2340
80/70/100% 1970
15T 5S 18.5V | 25 Base 2260
14.7 85%Middletn 2510
19.6 2670
100/100/100/100/100% &
435 2340
14.0 0/50/75/85/100% 1910
38.6 2030
- 12.5 80/70/100% 1680
16T he -5° 16.6 1910
AT IR 0 11.7 85%Middlech 2160
Idle 2 0 15.4 2330
€ 100/100/100/100/100%
+12° 38.6 2030
Hover 4 +5° 15.1 0/50/75/85/100% 1910
+12° 39.2 2000
Idle 1 +5° 13.0 0 1730
45 148y | 425 Glass ‘ 80/70/100%
17T 3000mA) | Fiber Blades -5 17.7 1960
( )| smsseE :
0 12.7 2220
Idle 2 0 16.4 2400
100/100/100/100/100%
+12° 39.2 2000
Hover =4 +5° 14.6 0/50/75/85/100% 1850
+12° 42.0 2020
Idle 1 : . 0
4S 14.8V :425 Glass e +5 14.3 80/70/100% 1780
18T 3200mAh Fiber Blades -5° 19.3 2010
( ) | osmmEieeE YITE
0° 13.7 85%Middledp 2290
Idle 2 Uh 17.5 100/100/100/100/100% 2470
+12 42.0 2020

NOTE: 1. Please use a pitch gauge to adjustthe pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
/M2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over
2650 RPM.
arc] EFBLUEFRAWERASNEAZERE r T EENEARERETEREZREEIERNENY r FEFEIEMN R EBEEHNAFTa -
A2 RIMOTELEHBESESLS » THEREER T2 BiB2E650RPM -

24



13.RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #RIBZSEERRE Al IGEIN I//

PRODUCT FEATURES E&HE

5-6V step-less adjustable BEC output allowing custom voltage setting to match servo specification.
BEC output utilizing switching power system, suitable for 7.4-22.2V (2s-6s) Li battery, with continuous current
rating of 3A, and burst rating of 5A.

3. Three programmable throttle speed settings to support quick throttle response.

4. Include soft start and governor mode.

5. Small and compact PCB design for lightweight and simple installation.

6. Large heat sink for optimum thermal performance.

7. Highly compatible to work with 98% of all brushless motors currently on the market.

8. Ultra-smooth motor start designed to run with all kinds of brushless motors.

9. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable power source.
1

1.5

2.

3.

4.

5.

.

!

8.1

9.

10

h) =

0. The throttle has more than 200 step resolution that pmwdes great throttle response and control.

SN RO CEID - alifkoliRE RS PTRE e TR ES
BEEﬁEﬂ?&ﬁ%‘Eﬁi&@iﬁ%iﬁ!ﬁﬁT  SEFT.4-22. 2V (25-65) 328 ?%ﬁﬁﬂ'ﬁﬂ%ﬁﬁﬁ  BERT0A -
—RORETUAPINBER » (PR IHREREBREE) - o
S #IRGovener ModeE=IDEE - WIRING ILLUSTRATIONE R " S &
Siitinges
[m ] » O == =ﬂ ° Va8
EEJ@EE , OIS FEHE - U8% ERRISE - _ Brushless Motor / BL Speed ————— PELERIEG
iBEEDEs! - MpEE g0 - NE - NEERRISZ LD - — T i e Controller

SRERRFELE Low (R EENERES » ABRSERIETIL -
GEPSE 200 REACEENTE - SREZBPIRE -

SPECIFICATION i

BT RES

Throttle Signal

(Receiver)
HPSERSE (EEE

Model Continuous Current Peak Current BEC Output Weight
BUSR R B2 E] BECEIL g5
Output voltage: 5-6V step-
Continuous current 3A;
. 55
RCE-BL60G 60A 70A gﬁﬁg 5*@}'%5& g
=E i ES

1. Good temperature situation for working at the maximu
2. Supporting motor types: 2 ~ 10 pole in/outrunner bru
3. Supporting maximum RPM: 2 pole — 190,00 ;
4. Input voltage: 5.5V ~ 25.2V(2~6S Li-Po)

NOTE: 1. When setting to the Quick throttle
2. To minimize possible radio interfere
least 5cm away fr he receiver. Th

ive peak current will increase.
power system, BEC should be installed at
er is recommended.

BUEERE LIRS THE R Wed (R {E FHEESERPCMARIREIES) -

FUNCTIONS
1. Brake Optio Brake disabled/Soft brake/Hard brake.
2. Electronic Ti s that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommend ing, while 6 or more poles should use Mid timing. High timing gives more power at the

expense of ys check the current draw after changing the timing in order to prevent overloading of battery.

3. Battery Prot ion- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.
The default g is high cutoff voltage protection. CPU will automatically determine cell humber of input Lithium
battery (2S~6S). This option will prevent over-discharge of the battery. The following reference is the guideline for
setting the Battery Protection option.
3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6\.
According to this input voltage, CPU will determine that this is a 3cell battery.
First step protection: 3.2V x 3cell=9.6V
Second step protection: 3.0V x 3cell= 9.0V
When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)
Note 1: Second step of battery protection only works when Aircraft mode is setting to the option 4-1.
NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.
Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.
The default setting is "quick speed". Use this option to adjust the setting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, but note the
accelerative peak current and power expense will increase.

25




6.BEC output voltage setting: 5-6V step-less adjustment.
This option allows custom voltage setting. Default setting is 5.5V, please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position
from low (5V) to high (6V).

The voltmeter needs to be connected to
anyun-useinlets "+" and "-" to measure

the selected voltage.
%éﬂiﬁfﬂiﬁﬁﬁﬂ" + i &2 - "
= i o

Voltmeter
BEREFE

Vv
L4
Illustration

(B1) /

NOTE: Certain servos are designed to work with high voltage, while other servos are designed for lower voltage.
To avoid dam age to servos, please follow the servo's factory specification to determine the proper voltage
setting.

AR Mo ERE N ASHENERE TRIF  IMKEMEAEERBEE - MBISHERE R -

7. Thermal Protection: When the ESC temperature reaches 80 C for any reason, it will engag
reducing power to the ESC. We recommend mounting the ESC in a location with adequate ai
8. Safe Power On Alarm: When the operator turns on the ESC, it will automatically
will emit a confirmation tone and enter normal operation mode if the throttle i
position is at full throttle, it will begin to enter Setup Mode. If the thrott
alarm and not enter into user mode for safety precautions.
9. Aircraft Locator: If the aircraft should land or crash in an une i ot can enable the
Aircraft Locator Option. The Aircraft Locator Option is enga . When the ESC does not
receive a signal from the transmitter for 30 seconds, it or. The sound of the alarm
will aid the pilot to locate the aircraft. This optiongwill n i has SAVE function enabled, or
with low noise resistant PPM receivers.
| MEBRE: —EEEEORERS | 9IEHE | TH=E
 EBKE: —REROREER | DER | SEM
B ERG 0B LR L] CE R SE - RIS
BRPER - SHEEREERES EARERNSER - A
3 BORESEBRE: _REROR L
LT R e EERE  IaET
1 - LUT R T e 2
3-1 Li-Ton/Li-E
MmEBce ] 1E&
1 : EI—{@{E A1
F—[EERE

ery protection circuit,
ventilation.

signal. The ESC

If the throttle

C will emit an

; mEERES O ERRERPDER - VLI CEERRHE—K
HEFZISEME - BRENER - REEHURHEST -
F{REE

SESEIE(EEFRE - BRDETITOR - LH{ERZRFRHPI] - ZiREE
seERBIEDEL G HEE-1BE —MRMEL TIEBNI _ERES) -
EEREE] 2.6V - WEm AN\ EECPUSERNFIER3ce] 112 -

fes 3. 0Vx3ce ] 1=6.0V EEEREED. OV - B 0SREATOR - 2FEEDS. WHASTERGIEI@ED -
R08 - (BEce] 1EEZESR.0VE - SHWE—ISERRE - Bcel | BEER. VHERF _EERRE GD -

3-2 Li-Ton/Li-
| RESETIRE: B ESMIET ] E S MET

R R— RIS, - BHRNE TR R EERMET - BSEEHNILE - NETREN?: BSEEHRovener Node
JEIELIEE °

5 SHPIR R =

ERRTES RPOFIRERE - AR ERAEETENRTE R EEENEE - ARIREESIZERRRTH TR ERDENRE -
PIREEINE - B BB ISERASERERE - IXESSHRESSETEANER -

6 . BE (O AR 5 6V B =

AEERIEBASLTR T NLER - DINEER5.5) » BASTIXERBNPIZR TR GRERAT) STBNET  EALBETH » #5%0
SEFEEIENRNE R B - AUEEMEENEE - RTRUBPRENUBTATEHLEE  BrIRESERRE - BaRoRE + 27

EEETBIERNUSIERT - _ _

1 BERE EEERIRS TREANSEHELEIAE LFE 80CH - SESRUREIRE - MPHISREO - RETSEEEERBATRY
oS - TEECAESRES IBLER » MENER S ENE -

8. B REIREYE: BFREEITHTHN - AATONENRIRIRT - WERIWOPIAERSEY - FABRSSHERE\RTES - B2
B e TSR - ) B

0. BN ERBEESHESEEILBRTN - FRETHRNNE  SSEEFENRSENRERN  SEERS AP ERLETES .
DAL - WA RERIET S SAVE 10822 PO JEIH » DURSERAESS PRI JEH -

SETUP MODE & 7EE5

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step is to connect the 3 power-out signal pins to the brushless motor.

Before you turn on the transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refer the attached flow chart for details.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output voltage. Every setting has three options. Simply place
the throttle stick in the highest, middle, and lowest positions for each setting. For example, first brake setting (Hard):
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position.

26




| SEARERD FESBEEWEZHPY Channe] B > MO ZBERRESEITEERMEHTM  KHEI=FIRNASE BT - G582 0PI ET
Dﬁ%%%%ﬁ ELIREBPIARE - AHEREEER - BHNEREREER  E/ARERIE  RENEBRERIZETEER - F2TF _EENLRERD
2. RERAPEBF: BERNHASHVERE © /IBIRRE - HEER - TNFE - RMEDS - BPIRERER bl BLERTHRT - #ilNSELTER
D2 B - §—HREPESE BT - SERELIBFIERLL -0 - MUBERREEREE -
fal - HEREF - BFIEFRESS  IRTER/THE  EAEBEARTR - BFIEFREEDRE - AIRE/DER -

Throttle position Low Middle High
Mod : -
ﬂﬁigi'-: HFIER (& th =
Brake @Brake disabled(1-1) Soft brake(1-2) Hard brake(1-3)
ARLEBERTE wmAE (1-1) NP EEs (1-2) s (1-3)
Electronic Timing Low-timing(2-1)] @ Mid-timing(2-2) High-timing(2-3)
EBRTE EiER -1 iR (2-2) e (7-3)
Battery Protection @High cutoff voltage protection(3-1) | Middle cutoff voltage protection(3-2) -
Eiih{rE e T S L E R (3-1) il AR S (3-2)
Aircraft Nomal Airpane/Glider(4-1) | @Helicopter 1 (Soft Start)(4-2) | Helicopter 2 (Soft Start+ Governor Mode)(4-3)
REBIETEETE —HgTes | B (4-1) EHRET, ] GEEFIINEE) U-2) B FHEE T2 GERE)-Govener ¥odeERLNAE) (4-3)
Thrcttle response speed Standard(5-1) Medium speed(5-2) @®Quick speed(5-3)
P R T 4 G5-1) i (5-2) RiE (5-3)
BEC output voltage
BECEY BT s.ov @5.5V 6.0V
Note: " @” default setting Chart A
& @ ErndNEEE A

ESC START-UP INSTRUCTION B2 {ERZE

Ensure the throttle stick is at the Connect battery power to ESC icator Beeps
lowest position. PERELER HEESET
Switch on transmitter. . .

ggg?\fﬁﬁi;iﬁgimmﬁ o : ngdection)

J) oh -b Pm':e;r;.o:—': SOUR ourth raft)
FEEHIEEE ' h mode sot rottle response speed)
J)J') J)J) Trans | sound for BEC output voltage

)

i

B

=1l i <

i
i

=

| T
2]
|

[
MHEGH
I

N

CURRENT SETTINGS INDI BEEPS EXPLA IR\ R SRR

First Beep Group Brake Status ectronic Timing eep Group Battery Fourth Beep Group Aircraft Status Fifth Beep Group Throttle
=S E RAEMEERRET TS PRI N AR T
J} = Brake J., = High cutoff voltage =Mormal airplans/Glider = Standard
= AR f : p[uteﬂtinn = _Iﬁ s ﬁﬂlﬂ = rﬁ&
S - =E#i BRRE )
= Soft i . J] J) J, Jj =Helicopter 1 (Soft starly J’ J) —Medlum speed
ﬁ J, = s = Middle cutoffvoRage =TEAE ] SIS
protection i
= Hard i =th#i I R (REE =Helicopter 2 = Ouick speed
J’ ), ‘b = ‘E‘-a:’ﬁ (a i FHERREE J’ J.) J’ (Soft start + Govemor Mod e J’ b Jj =
= g pply to gh p ower owlpul)
= il R (TR FE Y AL ) =] Eﬁmﬁﬁ 2 w;#Llslﬂﬁt;ﬁt
ng/big power/power expense LOVENET FIO0SES
ST S R R R

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS fet& =515 EEHRB

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.
Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idle Up 2 modes.
Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or Idle Up 2 modes if tail hunting

(wag) occurs due to higher rotor speed.

Helicopter 2 Mode (Option 4-3):

This option supports soft start as well as Governor Mode features and is applied to Helicopters for Idle Up 1 and Idle Up 2
modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttle should be set between 75% and
85%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not
work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capability, and
improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done

when using Governor Mode.

—BAR IR GEIEA-1) BRI R A - ) . |
BREGEN] (RIE-2) : SEESHIEE - @ARNorma ] - [dle] ~ [d1e2SRUTE - BDREId1e] Hid 12 XN ERSEEERIGHETEHOEH R
S - LR ESREENRERT RE - h x ) | T \
BREER GEEI-3) : B8 8B Govener ModdERIIAL » BRI - A BAGTRECRESNoma R ER TRA) - RIET RN - BRI
7 /5%-85%0 6 - MR RTHE RS EHMEHIRSE - ERERRENEE  DREEAC ELERIS) » DONEE - REERERERS -
Pl ERE - BESHEADET RN  BEEEREDRENER  iUBSIHE BE S8 IE S0 ER -

27




SETUP MODERD{t#&EEER  Minimum 4 channel radio is requiredU$h 2 R HBI9 O HTEE

Place the throttle stick to the Connect battery to ESC b_}_b ﬁ J.,
highest position. Switch on BRI BRLEESET ,h'h-h I b Sh '
transmitter. Wy Iy TN Foooh J,J“' by _ .
T L T S LR e s ¥, b d b b & Use throttle stick to set
CTHIERE F '15: Bz e sl g J i 2 B b iy l\J-‘ J -
EART L ERTAT i sS4 > p s > preferred Brake Made within

the 5 tones.
A confirmation sound will

J'\ J\ Power on sound Throttle channel adjustment Place the throttle stick to kick in when finish.
RS process, the highest position the lowest saund. T A2 B AT L 3 G
acknowledge sound. Position, the lowest position H +— SOL - EOCH A E T
Enter Setu WMode _TLF
jW I\I . p RGN SRR acknnwledge sound. iR S
J\ o EPHEH RENESE FHTJ?%J

Y
00

Sh=0=DD=ph=b) M= =Nh =N =N IO | | AN | | -
Use throttle stick to set Use throttle stick to sat Use throttle stick to set Use throttle stick to set Use throttle stick to set
preferred Timing Mode within prefarred Battery Protection preferred Aircraft Mode preferred Throttle Response preferred BEC Qutput
the 5 tones. {(Refer to Chart A) Mode within the 5 tones. within the 5 tones. (Refer to Speed Mode within the 5 Voltage Mode within
A confirmation sound will Kick {Refer to Chart A) Chart A) A confirmatian tanes. (Refer to Chart A) 5 tones. (Refer to Chart A)
in when finish, A confirmation sound will kick sound w|II Luck in when fll'll5|'|. A confirmation sound will A confirmation sound will

F3LAB5TS in when finish. =] Icn:k in when finish. kick in when finish.
EMZEREY -'-“r"%‘f_iz_:ﬁl_-“-‘_- =F =yl “fﬁiiﬁ%—.ﬂ—rl”ﬁ 1 25 H
IE‘IEI E -n g B ' FEI B me!:F I8 7% 2= ":I.I"x"'

L
)

WEAE  ERBAIAS S
uf

SN Y . Y
AU M B W)

fingers move naturally.
1. Place the helicopter in a cl ower OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throt on) and repeat practicing "Throttle high/low", "Aileron left/right",
"Rudder left/Li
3.The simulati
move natural
4 .Another safe
through sim
:E.E ZIEEES S
_HBEEREER

, please keep practicing until the fingers X
ers being call out.

thod is to use the transmitter flying on the computer

the market.

FIET T  ASETEERRITIEE  IABRTE  BEFE0IMEN 24 SERERSE
”&H:ﬂ "ﬁrflj.ﬁﬁ?ﬂ%fﬁf_-i“?i"tr;i '

é.@“ﬂfﬁ JEF'"'«"*%I EMAEE T T B » DB e R BFeG /B - SURE/S - FERE BRI BRI -
IERRTHIRE ATEREERTEBER =IELEE A B E L AIE BRI -
4. 2N B 1’—*‘” “E’*"J?r .%J‘ T M EENENEESNE  LIBRaR Sl DIBERIT - A3 o EeiRee

Mustration &7
| Aileron 5|& I'u'I left Ml.wie rlght
Pt
Rot Ieft Flntate rlght
| Elevator FI1.|r forward Fly bad&ward
1| HIR
meard rotate bat:kwald lntata
nsc_ant
| Throttle i&Fg | =
u Descent
|5
| Rudder =15 | ilrurn right
A

28



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS#) FifeiT:8E5EE  *When arriving at the flying field.

CAUTION *EIBERTE
AN

(C)Check if the screws are firmly tightened.
(C)Check if the transmitter and receivers are fully charged.

OB RIERFHE B RE?
OBHBNENEB LIS -

i cnunou" e AN F e Y doid & o it Qi W Al 5 i
FOE

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.
Frequency interference can cause your model, or other models to crash and increase the risk of danger.

BRIERTSEEMEZNE » SBEDBMOANER  WEHHMMAITIETIEREER - 18EERSEM TRSEEN A XM NER -

STARTING AND STOPPING THE MOTOR Z&)fl{iFLL 5=

&CEUTIEN
First check to make sure no one else is operating on the same
frequency. Then place the throttle stick at lowest position and &CQTEN
turn on the transmitter. =
SSHERNTI S S EANBE SERENER - AT IR SEEUSEHRIHPIE Check if the throttle stick is e lowest position.
Sl BRLPER R R ENNIE -
% Check the movement. C)Are the rudders
* B {EIER ©Follow ritte ge test.

@y si=]i
RIS

ON! Step1 OFF! Step3
First turn on the transmitter. helicopter power Reverse the above orders to turn off.
o B S Bl 28 FE SR SA K IR EENER JN1T -

us, so please keep away from the helicopter at a distance of at least 5m.

DO REVERRE -

1.Before adjust a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2_Raise the th ick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4.linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

| BEASEED SRR B IEERNSENE FERTY  HEERRE -
Zﬁﬁ%ﬁéﬁﬁﬁgﬂﬁﬁﬁﬁgmﬁE%%%ﬁ@@ﬂ=ﬂ%%@%@£$%ﬁ£@o+ o

3. BABE R (BN REDSSE0NTg  IAFERE OS5~ RARSIREEE S8 OIS - AUATIEZND -
15812 () A— K RHOAE GREAFER - 85 () ARHLNHEE GRHIEEREER) -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A FEREEISSS IR RATIRG (PITCH BA - BHRER W IEE - RBEE/) ONRIEMIET @ BETER O IELE -
0. HE R BB ISR SN T M 2 eeb (PITCH) 3B » B iaEse (W IEE » B2 o/ IR MRS - BB nae () IBE -

EENIMIFEDE

&C{&UTIIEIH
D A Color mark H1F50 5 = e

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please
check the pitch angle is approx. +5~6" when hovering.

\FIERUIEE I ES PR E) - S5 AET2 R BT - ISR -
ga‘ﬂ%%%é * %EE—TP1tch%EEi$E@H%EE%K%+5-E¥D

W e

29




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS )5 R{Ta8285T S

AE'E"

(©)Make sure that no one or obstructions in the vicinity. ) L
©¥ou must first practice hovering for flying safety. @: IT:_E: ::anhd Ii_lppr::umately Sm diagonally
This is a basic flight action. (Hovering means keeping L?ﬁlﬁgégﬁ 1 E%ﬁﬁ%g%%%ﬁ5ﬁﬁ .:
the helicopter in mid air in a fixed position) Baginar may insiall a kraining landing
@)
LJ%%%%EE%; ﬁfﬁnggmihﬁﬁg TENERNERE gear to avoid any crash caused by
(= he: Eﬂ%%'%ﬁtlljti%ﬁ@mu%} 0 offset effect while landing.

BB ST W T RSB
RS ER RS RBE N TR
BERIES -

STEP 1 THROTTLE CONTROL PRACTICE &F5Z=ti#%E

Mode 2

(©'When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

uﬁgﬁﬁgﬁ%i%Lﬁgﬁgggﬁﬁﬁ%%%ﬁﬁ

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE g=fA==rHlRE

Mode 1

1.Raise the throttle stick slowly.

2.Move the helicopter in any direction b fc
left and right, slowly move the ai d ele
sticks in the opposite directi ybacktoit
original position.

EFE"—I—&&EBF?%E
@

&C%UTIE? N

(©If the nose of the helicopter moves, please lower the elicopter. Then move your position diagonally behind
the helicopter 5m and continue p icing.

(©If the helicopter flies too far a n you, please lanc opter and move your position behind 5m and continue practicing.

OZEFBEERREE - BEHE DN & AEEEE N BEEEERSIAREEES -

ORIEF BAREIT AR - 5570EEY T3 B 5 Rl a iR -

-—
STEP 3 RUD PRA =IFRE

1.Slowly raise ot

2.Move the nos e helice ght or left, and then slowly
move the rud ick ingthe opposite direction to fly back to its
original posi

1 SIEH P

) AEE SR
RAMUE

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

SRS stepl-3 EEMNE T @ T CEBEBE LT EEEBEENRER
17 » USIITREEERE -

O ABIEEROBEDOERIRES BRD

[©'You can draw a smaller circle when you get more familiar with the actions. N e WEEE ‘5 P

OB BIBRIEBE - (FAUEE N NEE - i

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE & EF# D OflFE=1E

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
ZMRSstep] ABWENGE S » IoEEYEFBHM I EE®RStepl -4 - 248 » IGTEE ﬁﬁﬁ_ﬁﬁﬁi?ﬁﬁaﬁ% °

30




ADJUSTMENT OF EACH TRIM I8 Fiizd

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to comrect the action if the

helicopter leans in a different direction.

EIEHHIEBPIER - EEFRHINRFINER - SEFRIELARLO -

1.Adjustment of rudder trim 35[0 HEE

Just before the helicopter lift-off, the nose
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

B ST RRE - %EE@EEEI‘JEE
OGRS - MO
QiR - HEEFJEEE% 0

2.Adjustm ent of elevator trim 5 H 0178

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.

When leans backward, adjust the trim up.

LB FHEIEZEMRT » #mFAR/2 D 0ORE...
O RIREE » [HEE0 T -
[O#% R0 - IO LHEE -

3.Adjustment of Aileron trim FE 5| &5
Just before the helicopter lift-off, the body
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

?‘E%%HEEE‘FEH% %%EHZEHEBFJEE
E%Hg ﬁ‘rﬂa‘@ﬂﬁaﬁ%

TROUBLE SHOOTING DUR

Mode 1

HT Z0{BrR#Re

alfE A MEHE IEED(E

Mode 2

Backward
o2

Forward

EIEES

Right
o

Cause

R&A

Way to deal
FIR

Adjustment of pitch rod has not
been done.

PITCHER RE RS

Adjust the length of linkage rod(A)—Regular trim
Adjust the length of linkage rod(C)—Slight trim
WS (1) EE-—BAE
FEEER () RE-FNE

+ Pitch of main blade is high.

* THERBIPITCHES

% Throttle curve is too low during
hovering.

* Lower the pitch about 5~ 6 during hovering( The rotation
should be about 2, mu~2 ,200rpm during hovenng).

¥ SHIER 1t ChiAE® TtChifns-6 1S ey £ e B A 2000-2200rom)
#* Heighten the throttle curve during hovering.

: : bt s o 5B/ 5 SR P i
Dunng!Hmrermg
i?ﬁ High rotgtion of the rotor +* Pitch of main blade is low. # Adjust the pitch rod(A)(The rotation should be about
FIEREBRRES * FHRERHIPITCHREIR 2,000~ 2,200rpm during hovering).
* Throttle curve is too high during K SIS (4) (SRS TR AN A00-2200R5M)
hovering. # Lower the throttle curve during hovenng.
*&E’E%ﬁ&F‘ﬁﬁﬁﬁE * FHE IS 50 R
The tall leans to one side during * Failure setting of tail neutral point. | + Reset tail neutral point.
hovering, or when trim the rudder and * EPUAHENE _ *EREGIE 0
return tothe neutral, the tail lags and +* The sensitivity of the gyrois low. * Increase the sensitivity.
cannct stay in a control position. * R B IRE * IENIRAE
FlEFEEOE—2{EE ﬁiﬁi‘]’ﬁl‘]ﬂﬂa
TOERDTUEE  ERETIEE » B
Sensitivity of | FEEIIEALEL ©
the gyro
PEIREREE
The tall wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivty.
a hovering or full speed. [EEEHHEERS [FEREE
1-?@1%83%5%%%&6%@}%&

#:1f the problem is still there even after tried above, stop flying and contact with your seller.
MTEMGELA LR EE - (DREENESIFRE - BIEHZELE R T &SR -

31




32



1 HFS12M Thrust bearing IFFEFEg A | o 5x g 12x4mm 2
2 500H025 Washer FG | o 9% 12¢x0.8mm 2
3 HMR 12627 Bearing MR126ZZ MR126Z/887 | ¢ 6x ¢ 12x4mm 4
4 500H024 Metal main rotor holder SETIEEAE 2
5 500H032 Linkage ball D (M3x3.5) FREED (M3%3.5) | @ 4.75%17.5mm 2
6 1763020 Socket collar screw EEAEIERE S | M3x20mm 2
7 N10030 M3 Nut MIBHEABIE | M3 2
& 500HO010 Metal main rotor housing TETEEETE 1
9 500H028 Damper rubber 80 & EE R0 o 589 a0 11 1xdmm 2
10 S00HO27 Spacer EIERB | ¢6.1%x¢ 10.5x1.5mm 2
11 500H019 Pin EALER | o 2¢28mm 2
12 500HO011 Feathering shaft fEEl | o 5% ¢ 6x76.2mm 1
13 TE2510 Socket collar screw BB HBEMEES | M2 519mm 1
14 N10025 M2.5 Nut M2. SR EZIRIE | M2.5
15 500H028 Washer 1EIESDS | ¢ 2x ¢ 10x 18
16 T623010 Socket screw SEE s S
17 500H009 Metal head stopper FEIEE B
15 152008 Socket screw
19 500H003 SF Mixing arm
20 HWRE3ZZ Bearing MR63ZZ 4
21 500H018 Collar D ox ¢ 4.5 Imm 2
22 50H022-2 Washer TS | ¢ 3% 4.840.3mm 4
23 $93012 Socket buttc apping BRI VEENIRR | T3x12mm 2
24 500H03 IREEA(T2.6x4.5) | ¢4.75x9.18mm 4
25 500H00 TR EE 1
26 50TMRE Beafifig,MR832Z MRE3ZZEAA | ¢ 3x ¢ Bx3mm -
27 HMR 74 aring MR742Z MR7AZ/EfA | o 4x ¢ Tx2.5mm 2
23 50H119 M3 collar screw M= EMRE | M2x9 6mm 2
29 500H021 Metal flybar control arm TR TEHEDHE | 46x12.5mm 2
30 500H012 Flybar control rod EEIREREERT | ¢ 2.5%59.1mm 2
31 T52005 Socket screw BB AEs | M2eE5mm 4
32 T73004 M3 Set screw MILEERIRES | WM 2xdmm 4
33 500H013 Flybar rod TEEF | ¢ 3x340mm 1
34 500H006 Flybar paddle Ry | 2
35 D05003 Sticker e EahiR 6
36 H50070 425 Glass fiber blade/10mm 42535 fEs / 10mm | 425m 1set
36-1 500H039 Feathering shaft sleeve BHEE | ¢ 6x¢8x26mm 1

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

ARBEANME ~ BRAZAHRDE HSNERSS - AOaRALUCEIRI<Z
BT » MWEETEENETS @ (TOUEHNURE) » BLURHRBERE -

33







36 500H014 Main shaft af | o4x e 8x153.3mm 1
39 500H029 Lock collar TIETEE | ¢8x e 14x6mm 1
40 T73002 M3 Set screw M3LE IR | M3x3mm 2
41 TE2519 Socket collar screw BB HEESEE | M2.5x19mm 1
42 N10025 M2.5 Nut M2 .BERREIRNE [M25 1
43 500H004 Washout control arm S TEIHIEE 2
44 500H018 Collar BEMERHE | 02xed 5x1mm 2
45 HMRE3ZZ Bearing MR632Z MREIZZBAEK | ¢ 3x ¢ 6x2.5mm 4
46 S0H145-1 Linkage ball B (T2.6x5.5) TREEB (T2.6%5.5) | 94 75x12.27mm 2
47 50H022-2 Washer G| ¢2xed.820.2mm 2
43 T53010-2 Socket button head screw HEEA VAR [ M3x10mm 2
49 500H005 Radius arm RadusiE g 2
50 HFMR52Z7-1 | Bearing FMR52Z2Z FMRDZ2Z78ME | & 2% ¢ 5% ¢ B6x2.23mm 4
51 T52005 Socket screw BB AES | M2xEmm

52 500H016 Washout base [EEE | ¢ 8x16x 14,

23 CCPM Metal Swashplate FECCPH-Z84E

24 S0H043 Linkage ball B (M2x3) T e8s (M

55 500H024 Long linkage ball (M2x3) EiRE

s 500B011 One-way bearing shaft 1
a7 500B013 Washer 1
56 500B007 Main drive geak(162T) 1

59 500BO1O Autorotat ive gear (145T) =

(1457) | 145T 1

60 SO0NHF1012 Bne-way bea 012 5 (O 8RHEL 012 | ¢ 10% ¢ 14x12mm 1
61 5008011 L ‘ FEDINEE | ¢ 14x ¢ 40xImm 1
62 S83006 ing screw [MIEA AS RS | Ta3x6mm 4

35



ETRENE 5000

36




63 500B020 Glass fiber main frame(L/R) W T OEREEIRR | 1.6mm 2
64 500B002 Battery mount = HE TR 1
65 500BO0S Receiver mount R 2EE TE R 1
66 500B003 Bottom bracket TEEWR 1
67 S00B00 T Anti rotation bracket + SR IEN 1
68 500B006 Canopy mounting bolt BB EE T 2
69 T72512 M2.5 Set screw M2 SIERERE | M2.5x12mm 2
70 500B004 Bearing block TaE R 4
71 HMRE88ZZ | Bearing MR688ZZ MREBBZ/EA | o 8x ¢ 16x5mm 2
72 500B014 Hexo mounting bolt IR 4
73 500B009 Motor mount TEEEE | 40x39x5mm 1
74 500B016 M2.5 Specialty washer M2.DRFAEES] | ¢ 2.5x ¢ Bx2mm 22
75 T52510 Socket button head screw FEBAERM | M2.5x10mm 8
76 T53006 Socket button head screw Y EEAVERE | Maxemm

77 S92608 Socket button head self tapping screw B2 EEW8% | T2 6x8mm

78 S92610 Socket button head self tapping screw 1 E257 BEIEL

79 S92614 Socket button head self tapping screw - EE(7/ EE

80 5008019 Canopy support IR =

51 50NB039 Conopy spacer 2
62 Tail drive gear assembly L
83 50B68477 Bearing 684 & 4% ¢ 9xdmm 2
84 5007001 Tail boom (7) 1
85 500T002 il boom ma E@EJ 1
86 500700 F x JUERE | ¢ 1.9x35.4mm 4
87 T63010 m EEAT AR | M3x10mm 2
88 N10030 MIBOFREURIE | M3 2
89 500701 Je belt | 5417 1
146 KX870009% | 500L Brushless motor SO0l #RITRIE | 1800KY 1
148 500M003 Motor pinion gear 13T LI3TFRZEXEE | 127 1
149 500H032 Main blade holder TIEHEEEZER 1
150 k10378 Hook and Loop fastening tape PEIITE | 15x250mm 2
151 K10379 Hook and Loop fastening tape FEAURE | 10x200mm 2
152 VCM-98 Nylon strap EIRT | 2.5%160mm 2
153 VCM-99 Nylon strap IR | 2.5¢100mm 4
154 50B052 Hook and Loop Tape PTG | 85x44mm 1
155 10365 Hook and Loop Tape PTG | 54x28mm 1

37



38




90 200F001 Landing skid fal&2 | 160x50mm 2
91 S500F003 Skid pipe 52528 | ¢ Sx g Bx237mm 2
92 500F002 Skid pipe end cap IR IEESREE 4
93 T73004 M3 Set screw M3IEEIR | M3x4mm 4
94 T62010 Socket screw EEA AR | M210mm 4
95 W10020 Washer TG | ¢2xg6x0.6mm 4
96 N10020-1 M2 Nut MR | M2 4
97 500F004 Landing skid nut f2eEE | ¢64% ¢ 10.5x12mm 4
98 S00F005 Antenna pipe FERE | o 2x g 3.9x400mm 1
99 500T004 Rudder servo mount EEREZETEREE | ¢ 16x27 2x5.6mm 2
100 500T032 Glass fiber rudder servo bracket I5iEfrEEREEHT | 52.5x32345x1.6mm 1
101 WO026 Washer D | 926405 8x06mm 2
102 S92610 Socket button head self tapping screw EE/EENER | T2.6<10mm p)
103 5007028 Tail boom B | ¢15¢¢ 16x461mm

104 500T008 Tail control guide B i5E TR

105 5007031 Rudder control rod B Ap o1

106 202124 Ball link e

107 500TO11 Tail case (L) ey

108 5007012 Tail case (R) 1
109 50B684Z7 Bearing 68427 2
110 T62510 Socket screy 3
111 M10025 M2.5 N R IEE | M2.5 5
112 3il rotor s bly EE#A 1
113 HIMR 632 w MRE3ZZEE | @ 3% ¢ 6x2.5mm 2
114 | 507096 m BiER e 1
115 50T047 ] EIEETHERE | ¢3x¢04.9x5mm 1
1186 50H022 asher TSl | ¢3xe4.8x0.3mm 2
117 TE2015 Socket collar screw ESEA BWMEGER | M3x15mm 1
118 S0H144-1 Linkage ball A(T2.6x3.5) BREBA(TZ2.6x3.5) | ¢4.75x8.16mm 1
119 Tail pitch assembly EIEEEEH| A 1
120 507105 Control link B s Eiem 7
121 50T106 Collar A BEEREIEA | ¢ 2x ¢ 3xdmm 2
122 50T127 Collar B BEEREIER | ¢ 2x ¢ 3x3mm 2
123 T12005-4 Collar screw BEMEE | M2x3mm 4
124 S00TO15 T type arm BT Rl k| ES 1
125 5007025 Glass fiber horizontal stabilizer e ERE | 1 6mm 1
126 500T021 Glass fiber vertical stabilizer WifESH | 1.6mm 1
127 W10026 Washer TGl | ¢26xe58x08mm 8
128 592612 Socket button head self tapping screw B/ TEEN R | T2.6x12mm 2

39




40

129 152520 Socket button head screw HEEASVHES | M2 5xZ20mm
130 500T009 Stabilizer mount (Upper) HEBRETEEE (D)

131 5007010 Stabilizer mount (Lower) MRS ERE (T

132 500T013 Tail rotor holder E=ying- g o

133 500T024 Tail rotor hub EEFETEEE | ¢9x36.6mm
134 S0BMRO5ZZ | Bearing MR95ZZ MRODZZEAE | ¢ 5% ¢ 9x5mm
135 HH20186 Thrust bearing IEHEER A | ¢3x ¢ 8x3.5mm
138 T74003 M4 Set screw MALCHEIES | M4x2mm

137 W10020 Washer TG | ¢2¢¢6x06mm
138 TE2006 Socket screw BB VHIES | M2xE8mm

139 5007014 Tail blade E=ing

140 TE3016 Socket collar screw EIEMAEIEMERS | M3x16mm

141 N10030 M3 Nut MIBOREERIE | M3

142 500T007 Tail boom brace end B 18401508

143 RO0TOZ22 Tail boom brace EZEA2 | ¢1.9%4 2.9
144 S92612 Socket button head self tapping screw 3 E5E/ EEN Bk

145 S92610 Socket button head self tapping screw -EE/ EELR




www.align.com.1

www.align.com.tw

Specifications & Equipment/iR #S fic 5

Length/# 85 £:850mm

Height/# 5 5:310mm

Main Blade Length/Z = £:425mm

Main Rotor Diameter/EZ E £:970mm

Tail Rotor Diameter/EE £ B £:200mm
Motor Pinion Gear/553E F&5:13T

Main Drive Gear/(E &) £ g5:162T

Autorotation Tail Drive Gear/EiE&) X &5:145T
Tail Drive Gear/E 2 {&&)&5:31T

Drive Gear Ratio/&HiF{E&ht:1:12.46:4.68
Weight(Without Power System)/ZE{#&:955¢g
Flying Weight/= fic &:Approx 1700g

www.align.com.tw
www.align.com.tw

ALIGN

A
£ =
£ =

[ %I S
T o
Y
E
< 970mm >
Features:

% Rigid glass fiber frame design. % Rotor head/tail with thrust bearings.
% Electric power system. % Beautiful factory painted fiberglass canopy.

850mm

% Tail servo boom mount. %k Direct-to-swash CCPM linkage. % Fully driven tail auto rotation system.
% Simple and light weight design provides awesome flight performance and extreme 3D capability.
% Center of gravity of Battery tray designed close to the rotor head. % Tail rotor drive belt system.

S IHEEEEARIN IR S)

ALIGN CORPORATION ULIMITED

http: // www.align.com.tw

2009.May. 14 coosss



